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MODEL NO. 1050D

ITEM PART NO. DESCRIPTION QTY NOTE
001 816346-2 Mélységbeállító skála 1050DWA   1
002 271312-0 Beállító gomb 35 1050DWA   1
003 232185-6 Laprugó 1050DWA   2
004 344710-2 Fogasléc 1050DWA   1
005 265995-6 Önmetszo csavar M4x18*   1
006 416787-8 Forgács-elvezeto fúvóka 1050DW   1
007 951051-5 Hasított Csapszeg 3-8 951051-5   1
008 266045-0 Önmetszo csavar M4x20   1
009 257215-2 Összeköto gyuru 4 1050DWA   1
010 231504-3 Késhenger torziós rugója 10 23   1
011 344708-9 Késhenger-védoburkolat 1050DWA   1
012 265995-6 Önmetszo csavar M4x18*   1
013 165242-4 Késhenger-tartó 1050DWA   1
014 413074-6 Burkolat 1050DWA   1
015 651942-7 Kapcsoló V15-1A6-IN 651942-7   1
016 416789-4 Biztonsági zárkioldó gomb 1050   1
017 233194-8 Nyomórugó 4 233194-8   1
018 643909-9 Érintkezo kapocs 643909-9   1
019 851453-4 Adattábla 1050DWA   1
020 416788-6 Kapcsolókar 1050DWA   1
021 629732-6 Egyenáramú motor 12V 1050DWA   1
022 265995-6 Önmetszo csavar M4x18*   2
023 416784-4 Fogantyúburkolat 1050DWA   1
024 265995-6 Önmetszo csavar M4x18*   4
025 911158-9 Trapézfeju csavar M4x30 911158   1
026 416783-6 Motorház 1050DWA   1
027 231356-2 Nyomórugó 15 1050DWA   1
028 317119-1 Elülso alaplemez 1050DWA   1
029 921382-6 Hatlapfeju csavar M6x60 1050DW   1
030 344707-1 Alaplemez 1050DWA   1
031 912127-3 Süllyesztett feju csavar M4x16   6
032 285691-0 Golyóscsapágy-fedél 6-18 1050D   1
033 211016-2 Golyóscsapágy 626LLB 211016-2   1
034 A-85400 PLANER BLADE 50MM   1
035 310073-8 Szorító lemez 1050DWA   2
036 265484-1 Imbuszcsavar 6x18*   4
037 265069-3 Trapézfeju csavar M4x10 1050DW   4
038 231317-2 Nyomórugó 3 231317-2   4
039 161134-5 Késhenger 1050DWA   1
040 211088-7 Golyóscsapágy 6000DDW 211088-7   1
041 416785-2 Csapágypajzs 1050DWA   1
042 265995-6 Önmetszo csavar M4x18*   4
043 222152-9 Vezeto tárcsa 8-30 1050DWA   1
044 931402-8 Hatlapú anya M8 931402-8*   1
045 225082-3 Ékszíj 6-210 1050DWA   1
046 344711-0 Légterelo lap 1050DWA   1
047 416786-0 Ékszíj-védoburkolat 1050DWA   1
048 265995-6 Önmetszo csavar M4x18*   2
049 941051-3 Lapos Alátét 4 941051-3   1
A01 122469-9 DUST BAG ASS'Y   1
A02 251871-0 Csavar M5x10 1050DWA   2
A03 253807-5 U-alakú lapos alátét 5 253807-   2
A04 343579-1 Akkumulátor-tartólemez 343579-   1
A05 344726-7 Ütközo-tartó 1050DWA   1
A06 344727-5 GUIDE RULE   1
A07 414938-7 BATTERY COVER   1
A08 783202-0 HEX. WRENCH  4   1
A09 824544-4 PLASTIC CARRYING CASE   1
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A10 192597-4 HIGH CAPACITY BATTERY 12   1



SERVICE DRAWING
PAGE 1

MODEL NO. 1050D


